


TEST REPORT No: IDHG2210012661 Date: August 18, 2022 

PT. BERKAT UNGGUL PRATAMA 
KOMPLEK CITT A GRAHA, 
JL. PANJANG NO. 26 BLOK 2L, KEBON JERUK, JAKARTA BARAT 

The following sample(s) was /were submitted and identified by the client as: 

Sample Description 

Client's ref ere nee No. 

Color 

Manufacturer/Vendor 

Buyer's Name 

Country of Origin 

Country of Destination 

Sample Receiving Date 

Test Performing Period 

Test Requested 

Test Method(s) and Test Result(s) 

Signed for and on behalf of 
PT. SGS Indonesia 

Toto Waluyadi 
Hardgood Lab Manager 

CSL Leather 

2210012661 

BLACK 

!NDONES!A

August 10, 2022 

August 10, 2022 to August 18, 2022 

Selected test (s) as requested by client 

Please refer to the next page(s). 
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This document Is issued by the Company subject to Its General Conditions of Service printed overleaf, or available on request or accessible at 
www.sgs.com/termsandconditions.htm and for eledronlc format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terrns e-document.hlm. 
Attention is drawn to the limitation of HablUty, lndemnlflcaUon and jurisdiction issues defined therein. Any holder of this document Is advised that lnformallon contained hereon 
reflects the Company's findings at the time of its intervention only and within the timits of Client's instructions, if any. The Company's sole responsibility is to its Client and this 
document does not exonerate parties to a transaction from e1'ercising .1ii their right& a nd  obiigationa under the iran&aciion documenis. This document cannot be reproduced except 
in fllll, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders 
may be prosecuted to the fullest extent of the law. 
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are relained 30 days only. 
WARNING: The a�(s) to which the findings recorded herein (the �FindingsM) relate was(we,e) drawn and I or provided by the Client or by a third party acting at the Client's 
direction. 
The Findings constiMe no warranty of the sample's representativeness of any goods and strictly relate lo the sample(s). The Company accepts no liabiUty with regard to the origin 
or sout'ce from which the sample(&) ls/are said to be extracted. 
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